

Report No.	: GR:HL:135	2000719-1	C	DATE : 16 <sup>th</sup> June, 2022		
J.K. ENTERPRISE						
9-B 3 <sup>RD</sup> FLOOR, STA	- ,					
NR. NASHIK ROAD	,					
NASHIK ROAD – 42						
NASHIK , MAHARAS	DELEA,					
CONTACT PERSON: MR. SANJAY SAHNI						
THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :						
SAMPLE DESCRIPT	FION	DECCO GRAPAGE GF				
STYLE NO.		23.5 X 16-2.5GM, 23.5 10GM	X 35-5GM, 23.5 X 38-6GM 23.5	5 X 47-7GM, 35 X 47-8.5GM, 35 X 47-		
SAMPLE RECD ON		26/04/2022				
TEST PERFORMING		13/05/2022 TO 24/05/20	122			
MODIFIED DATE		16/06/2022				
SUMMARY OF TEST RESULTS:						

TEST DEDODT

TEST REQUESTED	CONCLUSION
BISPHENOL A (BPA) CONTENT	SEE RESULT

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

## Per Pro SGS India Private Ltd

faref Rajan pay

Authorised Signatory Prabhat Ranjan Jena (Manager-RSL) Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

Revision Remark: Report has been revised to remove group image as per customer request.

# This Report cancels and supersedes the Report No. 1352000719 Dated 24/05/2022 issued by SGS India

JOE No. :2252800229 Page 1 of 2 Control No.: 1352500885 4926048 This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms and conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms\_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and purside the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company **Connectivity and Products, 226, Udyog Vihar, Phase I, Gurugram-122016, Haryana, Phone : t: +91-124-613500 T:91-124-6776403/404** Regd & Cord. Off : SGS House, 4B, A.S. Marg, V Khrolie (West), Mumbai – 400083, Tel: (022) 66408888 Fax : (022) 66408889 ww.sgs.com

Member of the SGS Group (SGS SA)

DEVICED



# TEST REPORT

### **Report No.** : GR:HL:1352000719-1

# DATE : 16<sup>th</sup> June, 2022

# 

## **TEST RESULT:**

**BISPHENOL A (BPA) CONTENT:** 

METHOD: Solvont Extraction And Analysis was performed by LC-MS.

Test Name	Test Result (mg/kg)	Requirement (mg/kg)
Bisphenol A (BPA) Content	Not Detected	/

Detection Limit: 0.1mg/kg

Tested Item: DECCO GRAPAGE GRAPE GUARD

### Note :

- mg/kg=milligram per kilogram.
- Testing has been performed as per customer request.



### \*\*\*\*\*END OF REPORT\*\*\*\*\*

Page 2 of 2 JOE No. :2252800229 Control No.: 1352500885 4926048 This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms\_and conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms\_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and purside the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company **Connectivity and Products, 226, Udyog Vihar, Phase I, Gurugram-122016, Haryana, Phone : t: +91-124-613500 T:91-124-6776403/404** Regd & Cord. Off : SGS House, 4B, A.S. Marg, V Khrolie (West), Mumbai – 400083, Tel: (022) 66408888 Fax : (022) 66408889 ww.sgs.com